\ BoEING

5800 Wooksay Caryon Road
Canoga Park, CA 91304-1148

Via Federal Express

August 13, 2010
In reply refer to SHEA-110258

Regional Water Quality Control Board
Los Angeles Region

320 West 4th Street, Suite 200

Los Angeles, CA 90013

Attention:  Information Technology Unit
Reference: Compliance File CI-6027 and NPDES No. CA0001309

Subject: Second Quarter 2010 NPDES Discharge Monitoring Report
Submittal - Santa Susana Site

Dear Sir/Madam,

The Boeing Company (Boeing) is pleased to submit the Second Quarter 2010
Discharge Monitoring Report (DMR) for the Santa Susana Field Laboratory
(Santa Susana Site). In conformance with National Pollutant Discharge
Elimination System (NPDES) Permit No. CA0001309 (NPDES Permit), field
[...]
utilizing updated monitoring data are provided in Appendix F. Appendix G
contains copies of the laboratory analytical reports, chains of custody, and
data validation reports. Quarterly Summary Notes are a compilation of
notes, abbreviations, and data validation codes that are used in the
analytical data summary tables and are included as a supplement in
Appendices C through F.

IThe low flow condifions did not allow for composite samples to be taken; thus, grab
sampling was performed,



RWQCB (SHEA-110258)
@aaflﬂa August 13, 2010

Page 3

SECOND QUARTER 2010 SITE-WIDE STORM WATER POLLUTION PREVENTION
PLAN (SWPPP)/BEST MANAGEMENT PRACTICES (BMP) ACTIVITIES

Boeing continued to implement the site-wide Storm Water Pollution
Prevention Plan (SWPPP) throughout Second Quarter 2010. Specifically,
Boeing:

¢ Conducted monthly, and post storm season inspections as required
by the site-wide SWPPP to identify and mitigate any concerns
following the storm season that may affect the quality of
stormwater runoff from the Santa Susana site in preparation of the
next storm season.

« Continued implementation of the removal of structural features,
concrete foundations, metal, and other debris from the Santa
Susana Site.

« Bi-weekly inspections were conducted according to the individual
construction SWPPPs for these projects.

+ Maintenance was conducted to the BMPs in response to the
bi-weekly, monthly and post season inspections conducted across
the site.

Boeing also continued fo plant native vegetation and implement Interim
Source Removal Action (ISRA) related activities at Qutfalls 008 and 009, and
perform Northern Drainage cleanup activities and BMP upgrades. These
activities are discussed more fully below, and summarized in Table 2.

Site-Wide Planting of Native Vegetation

Boeing continued to focus its native plant restoration program during the dry
seqason on areas where soil erosion is probable as recommended by the
Surface Water Expert Panel. Boeing continued to reintroduce native
vegetative species along the Northern Drainage (Outfall 009 watershed)
area during the Second Quarter 2010 that included an additional 1,785
plants. Repopulated species include Mulefat, Elderberry, Creeping Wild Rye,
Mugwort and Coyote Brush. Irigation lines were also installed during the
planting activities during the First and Second Quarter within the watersheds
of Outfalls 001, 002, 009, and 018. Imigation is conducted three times each
week throughout the dry season to ensure the native species become
established.

ISRA Related Activities
Proactively addressing constituents that have historically exceeded NPDES

Permit limits, and pursuant to the December 3, 2008 Section 13304 Order
issued by the Los Angeles Regional Water Quality Control Board (Regional
Board), Boeing has aggressively undertaken source removal and related
activities in the Outfall 008 and 009 watersheds.



RWQCB (SHEA-110258)

@ﬂﬂflﬂﬂ August 13, 2010

Page 4

During the Second Quarter 2010, Boeing:

Continued soil sampling to complete source delineation of ISRA areas
within the Qutfall 009 watershed.

Identified a potential soil borrow area within the Outfall 009 watershed
for use as backfill of Phase |l excavations and collected scil samples to
characterize the soil.

Conducted waste characterization soil sampling for ISRA areas within
the Outfall 009 watershed.

Maintained and monitored site conditions at the ISRA areas, including
BMPs per the ISRA SWPPP.

Conducted performance monitoring inspections and sampling at
2009 ISRA areas and select culverts, per the ISRA Performance
Monitoring Plan.

Completed installation of a water supply system to the planted areas
at Qutfall 008 (near HVS-2) and at Outfall 009 culvert locations, per the
Surface Water Expert Panel recommendations.

Submitted permit applications for a grading permit and oak tree
permit to Ventura County, CWA Section 404 permit to the U.S. Army
Corps of Engineers, and CWA Section 401 nofification to RWQCB, and
received permits.

Prepared supplemental plans for 2010 implementation, including o
Soil Management Plan, Transportation Plan, Health and Safety Plan,
and SWPPP, and submitted to RWQCB.

Together with NASA, Boeing has continued efforts to move forward
with the excavation and disposal of soils from ISRA areas ELV-1C and
ELV-1D, located on federal property administered by NASA in the
Outfall 009 watershed. On April 15, 2010, at the Regional Board's
request, Boeing and NASA voluntarily agreed to postpone the ELV
excavation in light of "[i]ssues ... raised by interested parties.” The
excavation remains pending?.

Boeing submitted the 2010 ISRA Work Plan Addendum to the Regional Board
on April 30, 2010 for review and approval. The work plan provided a
summary of the 2009 and 2010 ISRA data gap investigation results, and
identified the remaining ISRA Preliminary Evaluation Areas (PEAs) that Boeing
will implement in 2010 and 2011.

Boeing continues to conduct weekly status meetings and submit monthly
and quarterly progress reports to Regional Board Staff on the progress of the
ISRA activities. ISRA-related documents can be found electronically at:

hitp://www.boeing.com/aboutus/environment/santa_susana/isra.htmi

? hitp:/ fwww . boeing.com/faboutus/environment/santa _susana/isra.htmil




RWQCE (SHEA-110258)
@_ﬂﬂflﬂﬁ August 13, 2010
Page 5

Northern Drainage
Boeing has actively worked to restore the Northern Drainage following

clean-up activities performed in the Second Quarter 2010 under the
Department of Toxic Substances Control [DTSC) oversight. Specifically,
Boeing:

+ Installed containerized native plants and associated irigation
systems in the Northern Drainage on Sage Ranch property per the
Surface Water Expert Panel Recommendations. Installation of
native plants was completed in May 2010. Approximately twelve
hundred native plants were planted in several topographic lows
within and adjacent to the Qutfall 009 drainage under the
direction of the Surface Water Expert Panel. A biologist has
inspected plant development on a weekly basis and will continue
to monitor until the plants are successfully rooted.

o Started culvert maintenance in June 2010, Culvert maintenance
activities included removing the sediment that accumulated
during the previous rainy season, replacing straw wattles that were
flattened, keying-in straw wattles that were destabilized and
relocating sediment that has collected behind silt fencing. Straw
wattles and hay bales that were damaged during water pipe
maintenance in the vicinity of well RD-82 were replaced and all
construction supplies were removed from the area, The water was
shut down temporarily while repairs were made and there was no
discharge to the Northern Drainage.

Boeing continues to perform BMP maintenance activities through the
summer months following the rain season

Qutfalls 011 and 018 Treatment Systems

Boeing demobilized two temporary storm water tfreatment systems (T5TSs) at
Outfalls 011 and 018 in the Second Quarter 2010. The TSTSs had capacities of
690 gallons per minute (gpm) at Qutfall 011 and 1,035 gpm at Outfall 018.
Based upon the results of the Outfall 011 and 018 TSTSs, Boeing is
implementing permanent chemical treatment systems at these two locations
for the upcoming winter season. Design and construction of these two
systems is scheduled to begin in the Fourth Quarter 2010. A more detailed
summary of the freatment systems operation and processes are provided
below.,

Qutfall 011 TSTS

The Outfall 011 TSTS, located adjacent to R-1 Pond (Figure 1), consisted of
screen filters, an equalization tank, two banks of sand filters [with the second
bank filter consisting of smaller diameter sand), bag filters, and granular
activated carbon (GAC) media filters. During the First Quarter 2010, storm
water was pumped from the Perimeter Pond to the R-1 Pond for treatment.
Potassium permanganate (KMnQas) solution was injected into the influent




RWQCB (SHEA-110258)

@ﬂﬂflmﬂ August 13, 2010
Page 6

water to oxidize dissolved iron and manganese, which allows each to be
later removed by downstream processes within the TSTS. Treated effluent
water from the GAC skid was discharged directly to Cutfall 011.
Demobilization for the Outfall 011 TSTS began in April 2010 and was
completed in May 2010.

Boeing is in the process of upgrading this system to a more permanent
chemical treatment system similar to what was used at Outfall 018 during this
past storm season, which showed almost complete constituents of concern
(COC) removal. Boeing is currently designing and purchasing the major
components of this freatment system, such as the ACTIFLO unit (rapid
clarification), equalization/storage tanks, and sand filiration units. The
ACTIFLO unit will control high turbidity peaks and protect the rest of the
system from solids overload. Results from the pilot study performed in the
summer of 2009 showed that the ACTIFLO process removes targeted metals
(iron, manganese, lead, mercury, and copper) that adhere to sediments
within stormwater runoff.

Qutfall 018 TSTS

The Qutfall 018 TSTS was a more complex system consisting of both a clean
water treatment system and a solids handling and disposal system.
Chemicals utilized during the operation of the TSTS included KMnQOy,
aluminum sulfate (alum), polymer, caustic and acid which are injected into
the water at different stages to enhance treatment. KMnQO. oxidizes iron and
manganese and promotes precipitation out of solution, while alum and
polymer stimulate coagulation and flocculation of organics and fine
sediments with co-precipitation of other metals and constituents. The
introduction of basic and acid materials allowed for pH adjustment that
optimized the aforementioned chemical reactions. The clean water
treatment system was comprised of screen filters, equalization tanks, contact
tanks with weir and lamella plates, two banks of sand filters, bag filters, and
GAC media filters. The solids present in the influent water, together with
those resulting from the addition of alum and polymer produced sludge that
was removed by settling in the contact tanks with lamellae plates. The
fraction of solids that remained in suspension was removed by filtration
through two stages of sand filters followed by bag filters with 0.5 pm bags.
The finished effluent was then polished through a bank of GAC media filters
before discharging clean water was discharged at approximately 1,000 gpm
as clean water at Outfall 018.

The solids handling and disposal system was designed to remove dll the solids
produced by the clean water treatment system. These solids were collected
in solids holding tanks, which received sludge from the contact tanks and
backwash water from the sand filters, and contains particulates retained by
the sand filtration stages. Settied solids from the solids holding tank were
pumped to a cenfrifuge, while the supernatant was routed back to the front
end of the clean water treatment system. Finally, the dewatered solids from



RWQCB (SHEA-110258)
@!ﬂflﬂﬁ August 13, 2010

Page 7

the centrifuge were collected in roll-off bins and transported off-site for
disposal, while the centrate (liquid fraction) is routed back to the front end of
the clean water treatment system, Demobilization of the Outfall 018 TSTS
began in April 2010 and was completed in June 2010.

Boeing is in the process of upgrading this system to a more permanent
chemical treatment system with an ACTIFLO process based on the results
from the 2009-2010 storm season. Boeing is currently upgrading the
treatment system design, as well as purchasing the major components such
as the ACTIFLO unit, egualization/storage tanks, and sand filtration units. The
ACTIFLO unit will control high turbidity peaks and protect the rest of the
system from solids overload. Results from the pilot study performed in the
summer of 2009 showed that the ACTIFLO process removes targeted metals
(iron, manganese, lead, mercury, and copper) which adhere to sediments
[solids) within stormwater runoff.

The following is a summary of the specific BMP activities by outfall location
that were conducted during the first quarter.

Table 2: Boeing's BMP Activities during the Second Quarter 2010
OUTFALL BMP ACTIVITIES DURING SECOND QUARTER 2010

(Location)

01 Inspected sediment and erosion control BMPs, performed
[South Slope |maintenance on the flume, and conducted housekeeping
below activities at the sample location. Continued irigation of
Perimeter native plants three times per week until plants become
Fond) established. Performed weed abatement.

loo2 Inspected sediment and erosion control BMPs, performed

(South Slope |maintenance on the flume and conducted housekeeping
below R-2 activifies at the sample location. Continued irrigation of

Pond) native plants three times per week until plants become
established. Performed weed abatement.

003 Conducted structural BMP and storm water filter system

(RMHF) inspections. Performed maintenance on flume and

conducted housekeeping activities at the sample location.
Planned for improved retention and movement of excess
stormwater to a consolidated location. Began upgrade of
structural BMP including the replacement of Granular
Activated Carbon and Zeolite media. Performed weed

abatement.
(004 Conducted structural BMP and storm water filter system
(SRE) inspections. Performed maintenance on flume and

conducted housekeeping activities at the sample location.
Planned for improved retention and movement of excess
stormwater to a consolidated location. Began upgrade of
structural BMP including the replacement of Granular
Activated Carbon and Zeclite media, Performed weed




@ﬂﬂf]ﬂa

RWQCB (SHEA-110258)
August 13, 2010
Page 8

OUTFALL
(Location)

BMP ACTIVITIES DURING SECOND QUARTER 2010

abatement.

loos
(FSDF-1)

Conducted sedimentation basin and storm water filter system
inspections. Maintained temporary treatment system for
Qutfalls 005/007. Conducted housekeeping activities at the
sample location. Planning for improved retention and
movement of excess stormwater to a consolidated location.
Performed weed abatement.

006
(FSDF-2)

Conducted structural BMP and storm water filter system
inspections. Performed maintenance on flume and
conducted housekeeping activities at the sample location.
Planned for improved retention and movement of excess
stormwater to a conscolidated location. Began upgrade of
structural BMP including the replacement of GAC and Zeolite
media. Raised berms upstream of the sand filter media bed.
Performed weed abatement/vegetation removal.

007
{Building 100)

Conducted BMP, sedimentation basin and storm water filter
system inspections. Conducted housekeeping activities at
the outfall and sample location. Planned forimproved
retention and movement of excess stormwater to a
consolidated location. Performed weed abatement.

008

(Happy
Valley)

Inspected sediment and erosion control BMPs, performed
maintenance on the flume, and conducted housekeeping
activities at the sample location. Added rip-rap to existing
BMPs. Conducted ISRA work, including restoration and
erosion control activities, such as, planting native plants for
erosion control. Native plants were irrigated three times per
week. Performed maintenance on cutfall access road and
weed abatement.

009
(WS-13
Drainage)

Inspected sediment and erosion control BMPs, performed
maintenance on the flume and conducted housekeeping
activities af the sample location. Conducted ISRA work,
including restoration and erosion control activities, such as
planting native plants for erosion control. Conducted
irigation of new plants three times per week. Performed
weed abatement.

010
(Building 203

Conducted structural BMP and storm water filter system
inspections. Performed maintenance on flume and
conducted housekeeping activities at the sample location.
Planned for improved retention and movement of excess
stormwater to a consolidated location, Began upgrade of
structural BMP, including the replacement of Granular